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FHCHAL
Customer
&Pt ZFA: SR
Customer Address Client
iR EL S ek EHHRH:  TICRW
Sample Name Category Entrusted Test
FE LR - d6mm BE/ME, TI6AI4VELI
Sample Size Grade
St MT24-156# FRRE: M
Heat/Lot No. Sample State
ot il SR BREXE. !
Heat Treatment Sample Quantity
oAb - /
Other Description

PLEAS B RF R EE PR, ATRRBIESER P REUE BT, SRR RSB K 4.

The above information and samples are provided by the customer, and the company does not assume the responsibility to verify the
authenticity, accuracy and/or completeness of the information.

WoRE B 38 2025-02-23 e - EZB 7N

Receipt Date Sample Description

Fea H 8. 2025-02-23~2025-02-24 H e briE: ASTM F136-13 1SO 5832-
Test Date Criterion

RRTAE : F i

Test Items

i ap7 ASTM ES/ESM-24

Test Methods
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1. ZEREHI{# Tension Test at Room Temperature

Iﬁ E %E #ﬁﬁ% Sample Number &ﬂm
Items [nformation ok o p— o, Test Method
PLALIRE(ULS) | vppy 1062 . — — ASTM E$/E8M-24
Tensile Strength
EE&?&%{OQ%%
) . . - i
Yicld Strength,0.2 % MPa 920 ASTM E8/E8M-24
Offset
Hfﬁ E‘ 19}] K %(Am) 0
Elongation in A4D % 16.0 — — — ASTM E8/E&M-24
7
Percentage reduction % 47 -— — — ASTM ES/EGM-24
of area
£¥E Remark /
MFZEH
...... END¢+===+
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Sample name

R 5 ZFER W (Consigned Test)

Test Category

W& BB 2025.02.24

Report Date
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§E H 2025.02.23
Consign date
*ﬁ{m B 2025.02.24
Test date
R i 475 ok 5 Ti6AI4VELI ® & M
Sample name Designation Condition
BE/Att MT24-1564 M Rt ®6mm PR R 1
Ingot/Lot No. Size Sample quantity
— \ BE At 96 A2 A 0 B SR
P bR ASTM F136/ISO 5832-3 #Fﬁ:ﬁﬁ . TE: samples meet
Product standards Sample description the requirement of testing
Heat treatment Note
BEEAR (microstructure)
WG | Rl 7y i
Sample No. Test methods
ot PN AR, JR4E B AARAELER o M, 1
R e B HEh b RS o 41, R4 1SO 20160:2006 i A i | 150 20160:2006/SAE

AMS 2643F
Al
#1E NOTE:/
T22024-4988 1 -01. 1 TI6A]4VELl 200 X
LAF%¥ & blank below
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AR R G R BHC LR P AL f Tt . The results of this test report are only responsible for tested
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